

FIELD DENSITY REPORT

Report No: 20260305-A-ACK

Date: 03/05/26



Client: Viewpoint Development
12750 Oak Cliff Way
Colorado Springs, CO 80908

Job No: 200571

Project: New Breed Ranch, Filing No. 3

Moisture-Density Test Information

Moisture-Density Test Information		Laboratory Test Data			Project Specifications		
Sample No.	Proctor Classification	Test Method	Maximum Dry Density (pcf)	Optimum Water Content (%)	Water Content Range (%)	Minimum Percent Compaction (%)	
4	GW	ASTM D-1557	118.7	11.2	-2	2	95

Field Test Results

Field Test Results									Meets Project Specs?		
Test No	Location	Test Type	Test Depth (ft)	Elevation Datum (1)	Dry Density (pcf)	Water Content (%)	Moisture Density Sample No.	Percent Compaction (%)	Compaction	Water Content	Test Pass
1	Meadow run circle station # 1+00	SG	0.0	C	116.6	12.0	4	98	Y	Y	Y
2	Meadow run circle station # 2+00	SG	0.0	C	115.9	10.8	4	98	Y	Y	Y
3	Meadow Run Cr, STA 3+00	SG	0.0	C	116.3	11.1	4	98	Y	Y	Y
4	Meadow Run Cr, STA 4+00	SG	0.0	C	117.1	11.8	4	99	Y	Y	Y
5	Meadow Run Cr, STA 5+00	SG	0.0	C	114.8	12.2	4	97	Y	Y	Y
6	Meadow Run Cr, STA 6+00	SG	0.0	C	116.4	10.9	4	98	Y	Y	Y
7	Meadow Run Cr, STA 7+00	SG	0.0	C	115.0	10.7	4	97	Y	Y	Y
8	Meadow Run Cr, STA 8+00	SG	0.0	C	116.2	11.2	4	98	Y	Y	Y
9	Meadow Run Cr, STA 9+00	SG	0.0	C	115.5	11.9	4	97	Y	Y	Y
10	Meadow Run Cr, STA 10+00	SG	0.0	C	117.7	11.3	4	99	Y	Y	Y
11	Meadow Run Cr, STA 11+00	SG	0.0	C	116.9	11.1	4	98	Y	Y	Y

(1) Elevation Datum Key

C - Pavement/Slab Elevation

Andrew Keeton

Field Representative

The tests were performed in general accordance with applicable ASTM and AASHTO test methods. Test results indicate the density at the specific depths and locations tested. We have relied on the contractor to apply the necessary compactive effort and moisture to achieve specified compaction during times when our observer is not present and at locations other than those tested. The test results may not be representative of all the fill placed.

FIELD ASPHALT REPORT

Report No: 20260305-A-ACK

Date: 03/05/26



Client: Viewpoint Development
12750 Oak Cliff Way
Colorado Springs, CO 80908

Job No: 200571
Project: New Breed Ranch, Filing No. 3

Field Test Results

Test No.	Location	Mat	Lift Thick (in.)	Max. Theoretical Density (pcf)	Density (pcf)	Test Method	Compaction Required (%)	Compaction (%)	Meets Specs?
1	Meadow Run Cr, STA 11+00, EB lane	Bottom	3.0	153.1	141.8	D-2950	92-96	93	Y
2	Meadow Run Cr, STA 11+00 WB lane	Bottom	3.0	153.1	142.2	D-2950	92-96	93	Y
3	Meadow Run Cr, STA 10+00 WB lane	Bottom	3.0	153.1	140.7	D-2950	92-96	92	Y
4	Meadow Run Cr, STA 10+00 EB lane	Bottom	3.0	153.1	142.0	D-2950	92-96	93	Y
5	Meadow Run Cr, STA 9+00 EB lane	Bottom	3.0	153.1	140.9	D-2950	92-96	92	Y
6	Meadow Run Cr, STA 9+00 WB lane	Bottom	3.0	153.1	143.3	D-2950	92-96	94	Y
7	Meadow Run Cr, STA 8+00 WB lane	Bottom	3.0	153.1	142.7	D-2950	92-96	93	Y
8	Meadow Run Cr, STA 8+00 EB lane	Bottom	3.0	153.1	144.1	D-2950	92-96	94	Y
9	Meadow Run Cr, STA 7+00 WB lane	Bottom	3.0	153.1	143.0	D-2950	92-96	93	Y
10	Meadow Run Cr, STA 7+00 EB lane	Bottom	3.0	153.1	144.6	D-2950	92-96	94	Y
11	Meadow Run Cr, STA 6+00 EB lane	Bottom	3.0	153.1	145.6	D-2950	92-96	95	Y
12	Meadow Run Cr, STA 6+00 EB lane	Bottom	3.0	153.1	146.3	D-2950	92-96	96	Y
13	Meadow Run Cr, STA 5+00 EB lane	Bottom	3.0	153.1	144.0	D-2950	92-96	94	Y
14	Meadow Run Cr, STA 4+00 EB lane	Bottom	3.0	153.1	145.5	D-2950	92-96	95	Y
15	Meadow Run Cr, STA 4+00 WB lane	Bottom	3.0	153.1	144.4	D-2950	92-96	94	Y
16	Meadow Run Cr, STA 3+00 WB lane	Bottom	3.0	153.1	146.7	D-2950	92-96	96	Y
17	Meadow Run Cr, STA 3+00 EB lane	Bottom	3.0	153.1	143.3	D-2950	92-96	94	Y
18	Meadow Run Cr, STA 2+00 EB lane	Bottom	3.0	153.1	144.1	D-2950	92-96	94	Y
19	Meadow Run Cr, STA 2+00 WB lane	Bottom	3.0	153.1	145.5	D-2950	92-96	95	Y
20	Meadow Run Cr, STA 2+00 eEB lane	Bottom	3.0	153.1	142.9	D-2950	92-96	93	Y

The tests were performed in general accordance with applicable ASTM and AASHTO test methods. Test results indicate the compaction at the specific depths and locations tested. We have relied on the contractor to apply the necessary compactive effort to achieve specified compaction during times when our observer is not present and at locations other than those tested. The test results may not be representative of all the fill placed.

FIELD ASPHALT REPORT

Report No: 20260305-A-ACK
Client: Viewpoint Development
12750 Oak Cliff Way
Colorado Springs, CO 80908

Date: 03/05/26

Job No: 200571
Project: New Breed Ranch, Filing No. 3



Field Test Results

Test No.	Location	Mat	Lift Thick (in.)	Max. Theoretical Density (pcf)	Density (pcf)	Test Method	Compaction Required (%)	Compaction (%)	Meets Specs?
21	Meadow Run Cr, STA 1+00 EB lane	Bottom	3.0	153.1	146.1	D-2950	92-96	95	Y
22	Meadow Run Cr, STA 1+00 EB lane	Bottom	3.0	153.1	142.7	D-2950	92-96	93	Y

Andrew Keeton
Field Representative

The tests were performed in general accordance with applicable ASTM and AASHTO test methods . Test results indicate the compaction at the specific depths and locations tested. We have relied on the contractor to apply the necessary compactive effort to achieve specified compaction during times when our observer is not present and at locations other than those tested. The test results may not be representative of all the fill placed.